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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15C RS$247-QP
50.0 15C RS5247-AVG
40.0
30.0
20.0
10.0
015 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Lozs Remark
MHz ~ dBuV dE ~ dBuV  dBuV B dE
1 0.152 46.77 -19.14 65.91 326.30 0.05 10.42 QF
2 0.152 38.37 -17.54 55.91 27.90 0.05 10.42 Average
3 0.205 44.54 -18.86 6£2.40 34.10 0.03 10.41
4 0.205 33.64 -19.76 53.40 23.20 0.03 10.41 Average
5 0.235 43.91 -18.35 6£2.26 23.50 0.03 10.38
& 0.235 33.81 -18.45 52.26 23.40 0.03 10.38 Average
7 0.202 44.08 -16.38 60.46 23.70 0.04 10.34
8 %  0.292 34.28 -16.18 50.46 23.90 0.04 10.34 Average
9 0.322 40.25 -19.41 59.66 29.90 0.03 10.32
10 0.322 29.25 -20.41 49.66 18.90 0.03 10.32 Average
11 0.400 39.18 -18.68 57.86 28.90 0.00 10.28 QF
12 0.400 30.98 -16.88 47.86 20.70 0.00 10.28 Average
Sporton International Inc. (ShenZhen) Page Number : B1 of B2
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_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15C RS$247-QP
15C RS5247-AVG
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuv dB dB
1 0.167 46.36 -18.76 65.12 35.90 0.04 10.42 QP
2 0.167 36.76 -18.36 55.12 26.30 0.04 10.42 Average
3%  0.227 46.31 -16.26 62.57 35.90 0.02 10.39 QF
4 0.227 36.21 -16.36 52.57 25.80 0.02 10.39 Average
5 0.260 41.55 -19.87 61.42 31.20 -0.01 10.36 QF
6 0.260 29.65 -21.77 51.42 19.30 -0.01 10.36 Average
7 0.209 42.49 -17.79 60.28 32.20 -0.04 10.33 QF
g 0.209 33.99 -16.29 50.28 23.70 -0.04 10.33 Average
9 0.322 40.18 -19.48 59.66 29.90 -0.04 10.32 QF
10 0.322 20.48 -20.18 49.66 19.20 —0.04 10.32 Average
11 0.381 40.13 -18.12 58.25 29.89 -0.05 10.29 QP
12 0.381 31.83 -16.42 48.25 21.58 —0.05 10.29 Average
Note:

1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)

Sporton International Inc. (ShenZhen) Page Number : B2 of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity :  48~49%
Test Engineer : Shiwei Wen
Temperature : 24~25°C
Radiated Spurious Emission Test Modes
Mode (?\Aagg) ‘ Antenna ‘ Modulation Channel Frequency g::: Remark
Mode 1 2400-2483.5 1 Bluetooth-LE 00 2402 1Mbps -
Mode 2 2400-2483.5 1 Bluetooth-LE 19 2440 1Mbps -
Mode 3 2400-2483.5 1 Bluetooth-LE 39 2480 1Mbps -
Mode 4 2400-2483.5 1 Bluetooth-LE 00 2402 2Mbps -
Mode 5 2400-2483.5 1 Bluetooth-LE 19 2440 2Mbps -
Mode 6 2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps -
Mode 7 2400-2483.5 2 Bluetooth-LE 00 2402 1Mbps -
Mode 8 2400-2483.5 2 Bluetooth-LE 19 2440 1Mbps -
Mode 9 2400-2483.5 2 Bluetooth-LE 39 2480 1Mbps -
Mode 10 2400-2483.5 2 Bluetooth-LE 00 2402 2Mbps -
Mode 11 2400-2483.5 2 Bluetooth-LE 19 2440 2Mbps -
Mode 12 2400-2483.5 2 Bluetooth-LE 39 2480 2Mbps -
Sporton International Inc. (ShenzZhen) Page Number : ClofC32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




srorronas. FCC RF Test Report Report No. : FR3N0102B

Summary of each worse mode

Mode = Modulation | Ch. ‘ ('lz\;ﬁg) ‘ (dléi\</ellrn) (dléiun\]/i;m) M(?jrg)in Pol. Z?/Zk Result Remark

Bluetooth-LE | 00 | 2343.39 40.52 54.00 -13.48 H AVERAGE Pass | Band Edge

! Bluetooth-LE | 00 | 4804.00 45.14 74.00 -28.86 \% Peak Pass Harmonic

Bluetooth-LE | 19 - - - - - - - Band Edge

? Bluetooth-LE | 19 | 7320.00 47.94 74.00 -26.06 \% Peak Pass Harmonic

Bluetooth-LE | 39 | 2496.58 39.89 54.00 -14.11 H AVERAGE Pass | Band Edge

: Bluetooth-LE | 39 | 7440.00 47.05 74.00 -26.95 \Y, Peak Pass Harmonic

Bluetooth-LE | 00 | 2341.40 41.77 54.00 -12.23 H AVERAGE Pass | Band Edge

‘ Bluetooth-LE | 00 | 4804.00 46.11 74.00 -27.89 \Y, Peak Pass Harmonic

Bluetooth-LE | 19 - - - - - - - Band Edge

> Bluetooth-LE | 19 | 7320.00 47.47 74.00 -26.53 \% Peak Pass Harmonic

Bluetooth-LE | 39 | 2483.54 48.19 54.00 -5.81 \% AVERAGE Pass Band Edge

6 Bluetooth-LE | 39 | 7440.00 47.19 74.00 -26.81 \Y, Peak Pass Harmonic
Bluetooth-LE = 39 30 26.25 40 -13.75 \Y, Peak Pass LF

Bluetooth-LE 0 2379.62 41.79 54.00 -12.21 H AVERAGE Pass Band Edge

! Bluetooth-LE | O | 4804.00 46.64 74.00 -27.36 \Y, Peak Pass Harmonic

Bluetooth-LE | 19 - - - - - - - Band Edge

° Bluetooth-LE | 19 | 7320.00 49.17 74.00 -24.83 H Peak Pass Harmonic

Bluetooth-LE | 39 | 2484.24 39.32 54.00 -14.68 \% AVERAGE Pass Band Edge

° Bluetooth-LE | 39 | 7440.00 48.85 74.00 -25.15 \Y, Peak Pass Harmonic

Bluetooth-LE | 0 | 2389.80 41.37 54.00 -12.63 V | AVERAGE Pass | Band Edge

10 Bluetooth-LE | O | 4804.00 46.91 74.00 -27.09 \Y, Peak Pass Harmonic

Bluetooth-LE | 19 - - - - - - - Band Edge

H Bluetooth-LE | 19 | 7320.00 49.53 74.00 -24.47 \Y, Peak Pass Harmonic

Bluetooth-LE | 39 | 2483.58 43.87 54.00 -10.13 \% AVERAGE Pass Band Edge

12 Bluetooth-LE | 39 | 7440.00 49.19 74.00 -24.81 H Peak Pass Harmonic
Bluetooth-LE = 39 = 863.23 30.43 46.00 -15.57 \Y Peak Pass LF
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1
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1
PEAK 74
104 1040
L SRS, e : i1 o e—
Peak MWMWWWWMM
30 30
115 115
o aii 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 234434 49.61 74.00 -14.39 41.89 32.16 7.63 32.07 361 253 PEAK 1 2400.00 84,51 ------ ------ 7652 .28 7.79 32.08 361 253 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1 1
104 100
AVG 54
525 525
Avg ! O —
50 (1 PO S
115 115
o aii 262, 1. 234, M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 234339 40.52 54.00 -13.48 32.80 32.16 7.63 32.07 361 253 AVERAGE 1 240200 B2.71------ - 7 28 779 32.08 361 253 AVERAGE
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1
PEAK 74
104 1040
525 - : 1 525 ’ ;
Peak [ WMWWWWWWWMW
30 30
115 115
o aii 262, 21, 234, M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 238193 48.93 74.00 -15.07 41.03 32.24 T7.74 32.08 100 343 PEAK 1 402,00 92.51 ------ - B.52 328 7.79 32.08 100 343 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1
104 100
AVG 54
525 525
Avg 1 [ S S
il Bl e
115 115
o Ak 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2366.60 39.70 54.00 -14.30 31.87 32.21 7.69 32.07 100 343 AVERAGE 1 2402.00 91.63 ------ - B3.64 32.28 7.79 32.08 100 343 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C4 0of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




searran cas. FCC RF Test Report Report No. : FR3N0102B

Pol. Horizontal Vertical
- Lo @Bl Date: 20240141 Lo di) Date: 20240141
1225 1225
B75 i5
PEAK 74 PEAK 74
104 g
Peak 25 AVG 54 0 AVG_54
eal ol L A v- W )
Lty fai il Tl e e e 1wWWWW ke
Avg 0 0
175 .
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 4804.00 4.3 74.00 -29.68 5001 34.82 1007 558 - - Pesk 1 4804.00 45.14 74.00 -28.86 50.83 34.82 1107 558 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number . C5of C32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: XMR2023SG885GWF



sromoncas. FCC RF Test Report

Report No. : FR3N0102B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2040111 . Lol (Vi) Date: 20240111
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak " MWWQMWW 4 ! o W TR # bl
350 34
Avg
115 1!
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 45.88 74.00 -28.12 51.48 34.83 1L.10 3L.5% -- Peak 1 4880.00 44.53 74.00 -29.47 .13 34.85 1110 5155 - -- Peak
7 730.00 46.94 74.00 -27.00 48.68 36.33 13.09 3L.16 -- Peak 1 T30.00 47.94 74.00 -26.06 49.68 36.33 13.09 SL.l6 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C6 of C32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: XMR2023SG885GWF



srorronas. FCC RF Test Report

Report No. : FR3N0102B

3
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
s s !
PEAK_BE 74 PEAK 74
104 1040
52I5 ", al, T " " . i 1 52I5 WMWM*'M
Peak W’\MWMWMWW
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 249978 49.52 74.00 -14.48 41.23 32.50 7.89 3210 391 228 PEAK 1 2080.00 86.27 ------ ------ 18.04 3246 7.87 3210 91 28 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
s s !
104 100
AVG_BE 54 AVG 54
525 525
Avg ! [T E—
50 (I EVSBMRE S
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 24%.58 39.89 54.00 -14.11 31.61 32.49 7.89 3210 391 228 AVERAGE 1 2080.00 86.27 ------ ------ 18.04 3246 7.87 3210 391 228 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C70of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




srorronas. FCC RF Test Report

Report No. : FR3N0102B

3
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 1
Pol. Vertical Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 1040
0 st s o it ! i3 | gttt
Peak bty b et
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2499.70 49.51 74.00 -14.49 41.22 32.50 7.89 3210 100 341 PEAK 1 880.00 93.13 ------ - B4.90 32.46 7.87 3210 100 341 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 AVG 54
525 525
Avg ! s
il L e SRRV L, st S
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2498.60 39.54 54.00 -14.46 31.25 3.0 7.89 3210 100 341 AVERAGE 1 2080.00 90.63 ------ - B2.40 32.46 7.87 32,10 100 341 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C8of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




searran cas. FCC RF Test Report Report No. : FR3N0102B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2040111 . Lol (Vi) Date: 20240111
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak “WA«JMMWWW b . AT — | PRI MR o gt
350 34
Avg
115 fI
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 496000 45.62 74.00 -28.38 51.11 34.88 1114 551 .- - Peak 1 4960.00 46.12 74.00 -27.88 51.61 34.88 1114 5151 .- - Peak
1 744000 46.% 74.00 -27.04 48.80 3638 1.97 SL19 -~ - Peak 1744000 47.05 74.00 -26.95 48.89 36.38 12.97 519 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C9 of C32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: XMR2023SG885GWF



srorronas. FCC RF Test Report Report No. : FR3N0102B
4
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
PEAK 74
100 [l
55— 1 — - " 525 R PRp Py
Peak ' M
30 30
115 115
i . 15, TS 23, 15 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 132807 49.59 74.00 -14.41 4195 32.12 7.59 32.07 362 253 PEAK 1 402,00 92.99 ------ - B5.00 32.28 7.79 32.08 362 253 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
100 00
VG 54
525 525
Avg ! . e emsstbroos b Ao
35.[] 35.0““WWW
115 115
i . 15, TS 23, 15 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 234140 4177 54.00 -12.23 34.07 32.15 7.62 32.07 362 253 AVERAGE 1 402,00 92.20 ------ - B2 .28 7.79 32.08 362 253 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




srorronas. FCC RF Test Report Report No. : FR3N0102B
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1
PEAK 74
104 1040
525 " - ! 525
Peak i ! MWWWW s
30 30
115 115
o aii 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 237122 4.9 74.00 -15.04 41.10 32.22 7.71 32.07 100 341 PEAK 1 2600.00 102.04 ------ ------ 94.05 326 7.79 2.08 100 341 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
i1 i1
104 100
VG 54
525 525
30 30 i
115 115
o aii 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2377.50 40.69 54.00 -13.31 32.81 1.3 7.73 3208 100 341 AVERAGE 1 2600.00 1002 ------ o= 93.22 3L 7.9 32.08 100 341 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl1l1 of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




searran cas. FCC RF Test Report Report No. : FR3N0102B

Pol. Horizontal Vertical
. Lo i) Date: 2024-01-1 . Lo 6B Date: 2024-01-1
1225 1225
875 075
PEAK T4 PEAK 74
100 100
Peak 8 Ao 34 " TG 54
eal ) ; N o ot |
T S ; e R !
Avg 0 0
175 fl
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 480400 44.% 74.00 -29.04 50.65 34.82 11.07 5L .- - Peak 1 480400 46.11 74.00 -27.89 51.80 34.82 11.07 5.8 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: XMR2023SG885GWF



sromoncas. FCC RF Test Report

Report No. : FR3N0102B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2040111 . Lol (Vi) Date: 20240111
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak i g ‘ Aot i ot SR P e e "
350 34
Avg
115 1!
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 45.43 74.00 -28.%5 11.65 34.85 1L.10 3L.35 - Peak 1 4880.00 45.26 74.00 -28.74 30.86 34.85 1110 5135 - Peak
1 730.00 46.79 74.00 -27.21 48.53 36.33 13.09 3L.16 - Peak 1 730.00 47.47 74.00 -26.53 49.21 36.33 13.09 5l.16 - Peak
Sporton International Inc. (ShenzZhen) Page Number : C13 of C32

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: XMR2023SG885GWF




srorronas. FCC RF Test Report

Report No. : FR3N0102B

6
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 1
Pol. Horizontal Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 1040
i ! ok
’ MA Ay Wik Il 'l i Pt J, s ’
Peak it bt b i
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.50 52.14 74.00 -21.86 43.99 32.46 7.88 3210 391 232 PEAK 1 2080.00 94.26 ------ ------ B6.03 32.46 7.87 3210 /1 232 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 VG 54
525 525
Avg ! NP
35I0 35I0M
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.62 41.91 54.00 -12.09 33.67 32.46 7.88 3210 391 232 AVERAGE 1 280.00 92.62 ------ - B4.39 3246 7.87 3210 391 232 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl4 of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




ssamranas. FCC RF Test Report Report No. : FR3N0102B
6
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 1
Pol. Vertical Fundamental
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1050 1
i1 i1
PEAK_BE 74 PEAK 74
104 1040
1
3 '\\L\ i " . Iy ik At 3 y
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.54 60.13 74.00 -13.867 51.89 32.46 7.88 3210 100 342 PEAK 1 2080.00 10228 ------ ------ 94.05 3246 7.87 32.10 100 342 PEAK
 Level i) Date: 20240140 vl i) Date: 2024-01-40
1225 1225
1050 1040 1
i1 i1
104 100
AVG_BE 54 VG 54
525 525
Avg |t st
% Y IR I NP e ntensit i
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.54 48.19 54.00 -5.81 39.95 32.46 7.88 3210 100 342 AVERAGE 1 2080.00 101,35 ------ - 9312 3246 7.87 32.10 100 342 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




searran cas. FCC RF Test Report Report No. : FR3N0102B

Pol. Horizontal Vertical
.. Lol Vi) Date: 2040111 . Lol (Vi) Date: 20240111
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak “WNW R BN T g M WWWWWMWW*“ P S e
350 34
Avg
115 fI
3000 1600, 12200, 16800. 1400 26000 3000 7600. 12200, 16800. 1400 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 496000 45.32 74.00 -28.68 50.81 34.88 1114 5151 .- - Peak 1 496000 45.79 74.00 -28.21 S1.28 34.88 1114 5151 .- - Peak
1 744000 46.66 74.00 -27.3% 48.50 3638 1.97 SL19 .- - Peak 1744000 47.19 74.00 -26.81 49.03 3638 12.97 519 .- - Peak

Note: Only the worst case has assessed 18G ~26GHz to test.

Sporton International Inc. (ShenzZhen) Page Number : C16 of C32
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: XMR2023SG885GWF



sromoncas. FCC RF Test Report

Report No. : FR3N0102B

Pol. Horizontal Vertical
Data: 2
Dat: 1 Date: 2024-01-10
Level (dBuVim) Date: 2024-01-10 golevel (dBuVim) e K
o T0.0
60.0)
- FCC/CLASS-B|
50.0 -
Py e
T [
[ ‘ sa—! |
- .
6 ol
30.0
5 bt 5 H b G L
ot i
QP/ 3 4 4 Ay
200H 5 rllmwm bt pifese 20.0f2 3—4 A
Peak #WWW WW“ i
eal . 100
30 224. 418, 612, 806. 1000 30 224, 418. 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m 8 B o deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB em  deg
1 46.499 18.93 -21.67 40.8@ 32.66 19.62 1.61 34.96 --- --- Peak 1 39.000 26.25 -13.75 40.00 42.18 17.56 1.21 34.70 --- --- Peak
2 154.160 18.28 -25.22 43.56 31.88 18.75 2.35 34.70 - --- Peak 2 45.528 18.20 -21.80 40.00 31.94 19.61 1.61 34.9% --- --- Peak
3 257.950 23.85 -22.95 46.00 36.88 17.81 3.04 34.68 - --- Peak 3 170.650 17.96 -25.54 43.50 32.47 17.75 2.44 34.70 --- --- Peak
4 448.070 22.72 -23.28 46.00 31.86 22.70 3.46 34.58 -—- --- Peak 4 237.580 19.14 -26.86 46.00 33.73 17.17 2.94 34.78 - --- Peak
5 635.280 26.12 -19.88 46.00 30.80 26.20 3.65 34.53 --- --- Peak 5 548.950 25.16 -28.84 46.00 31.99 24.17 3.58 34.58 - --- Peak
6 850.620 30.68 -15.49 46.00 31.72 28.80 4.38 34.30 --- --- Peak 6 725.490 28.81 -17.99 46.00 31.33 27.35 3.73 34.48 - --- Peak

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: XMR2023SG885GWF

Page Number

. C17 of C32




srorronas. FCC RF Test Report

Report No. : FR3N0102B

Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1 !
PEAK 74
100 [l
SZ'SW ij o
Peak %MWWMWM
30 30
115 115
i . 15, TS 23, 15 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 138571 52.50 74.00 -21.50 44.58 32.25 7.75 32.08 336 299 PEAK 1 2402.00 87.70 ------ ------ 171 .28 7.79 32.08 336 290 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
ik ik :
100 [l
AVG 54
525 525
Avg ! R —
% 35.0W
115 115
i . 15, TS 73, 15 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2379.62 4179 54.00 -12.21 33.90 2.4 T7.73 32.08 336 290 AVERAGE 1 2402.00 86.80 ------ ------ 1881 .28 7.79 32.08 336 290 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C32

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: XMR2023SG885GWF




srorronas. FCC RF Test Report

Report No. : FR3N0102B

Frequency (MHz)

Linit Margin Read At Cable Preanp
Freq Level Line (d8) Level Factor Loss Factor

Mz dBuv/m dBuv/m dw dB/m A8 OB

1 D147 41,68 54.00 -12.32 34.11 2.9 7.5 32.06

Frequency (MHz)

Linit Margin Read  Ant Cable Preamp APos TPos

Freq Llevel Line (dB) Level Factor Loss Factor

Wiz dBuv/m dBuv/m By dB/m B B

1 240,00 93.20 ------ - B.21 .28 7.79 3208 2%

Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT
Pol. Vertical Fundamental
Date: 2024-03-01
" Level (dBuVim) " Level {dBuVim)
1225 1225
1050 1040
1
i1 i1
PEAK 74
104 1040
B - £5 .
Peak MMMWWMW
30 30
115 115
o aii 262, 21, 100 1400. 1800. 200, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor
Mo BB B B B B @ g o B B B BR B B @ kg
1 230.61 51.42 74.00 -10.58 43.81 32.11 7.% 32.06 1 200200 9425 ------ - B6.26 32.28 7.79 32.08 2%
Date: 2024-03-01
" Level (dBuVim) " Level {dBuVim)
1225 1225
1050 1040
1
i1 i1
104 100
VG 54
525 525
Avg ! [P
50 1 PP S S ot
115 115
o aii 262, 21, 100 1400. 1800. 200, 300

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Page Number

: C19 of C32




searran cas. FCC RF Test Report Report No. : FR3N0102B

Pol. Horizontal Vertical
vl M) Date: 20240305 - Lol B Date: 2024-03.05
1225 1225
o5 875
PEAK 74 PEAK T4
100 100
05 A3 " G 54
Peak (P iy ekt P DRTTY T T tomroma e i . et
Avg 0 0
115 fl.
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 40000 05.93 74.00 -28.07 51.62 34.82 1107 SL%8 .- - Peak 1 480400 46.64 74.00 -27.36 5.3 .82 1107 SLB .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C20 of C32
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20240305 . Lol (Vi) Date: 20240305
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
5 5 G54 . AG_54)
Peak ) WJWM‘-""W g W SN ol kb W A ! A Pt 1 Jumt
350 34
Avg
115 fI
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4880.00 45.89 74.00 -28.11 51.49 34.85 1110 5155 - -- Peak 1 4880.00 47.20 74.00 -26.80 52.80 34.85 1110 5.5 .- -- Peak
1 TN 89.07 7400 -24.83 .91 3633 13.09 SLl6 - - Peak 1 7000 48.83 7400 -5.7 .57 3633 13.09 SLl6 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C21 of C32
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9
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 2
Pol. Horizontal Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1 §
PEAK_BE 74 PEAK 74
104 1040
qf L N b - i sttt ; . ij s fns b |
Peak WWWMW«WW‘”‘”MWWW
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 254,68 50.02 74.00 -13.98 41.74 32.49 7.89 3210 100 346 PEAK 1 2080.00 82,55 ------ - 1432 .46 7.87 3210 100 346 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1 1
104 100
AVG_BE 54 AVG 54
525 525
Avg 1 [
0 oo
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2487.28 39.14 54.00 -14.86 30.89 32.47 7.88 32.10 100 346 AVERAGE 1 2080.00 B1.49 ------ - BA7 .46 7.87 3210 100 346 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C32
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
1
i1 i1
PEAK_BE 74 PEAK 74
104 1040
525 — o] T PO 525 : Y
Peak Ptk bt 1S
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2490.20 49.62 74.00 -14.38 41.36 32.48 7.88 3210 100 65 PEAK 1 2080.00 9492 ------ - B6.69 32.46 7.87 3210 100 65 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 VG 54
525 525
Avg 1 PN
i e L
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2484.24 39.32 54.00 -14.68 31.07 32.47 7.88 3210 100 63 AVERAGE 1 280.00 93.62 ------ - B5.39 3246 7.87 3210 100 65 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C23 of C32
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Pol. Horizontal Vertical
. Lo i) Date: 20240305 L 6B Date: 20240305
1225 1225
075 075
PEAK T4 PEAK 74
104 ! 14
0 AVG_54 . AVG_54
Peak et S o ottt Aboph g R o
30 34
Avg
115 f.
000 6000. 9000, 12000. 15000, 18000 3000 6000, 9000. 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 4960.00 46.99 74.00 -27.01 52.48 34.88 1114 5151 - -- Peak 1 4960.00 46.69 74.00 -27.31 5218 34.88 1114 5131 - - Peak
1 7M40.00 9857 74.00 -25.43 .41 3638 197 L1990 - - Peak 1 7M0.00 48.85 74.00 -15.15 .69 3638 1.97 L.19 - - Peak
Sporton International Inc. (ShenzZhen) Page Number . C24 of C32
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10
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT 2
Pol. Horizontal Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1
PEAK 74
104 1040
05 ! 5
A - A T n WMMWWWWMWW
Peak
30 30
115 115
o aii 262, 1. 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2328.80 49.95 74.00 -24.05 4231 32.12 7.59 32.07 100 132 PEAK 1 2402.00 B1.67 ------ ------ .68 3228 7.79 32.08 100 132 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1
104 100
AVG 54
525 525
Avg ]
30 35.0W’\/‘W
115 115
o aii 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2310.21 39.93 54.00 -14.07 32.37 32.08 7.4 32.06 100 132 AVERAGE 1 240200 7835 ------ - 7036 32.28 7.79 32.08 100 132 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C25 of C32
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT
Pol. Vertical Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040 i
i1 i1
PEAK 74
104 1040
525 - 1 — 525 N .
Peak o o
30 30
115 115
o aii 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 36471 49.19 74.00 -24.81 41.37 32.20 7.69 32.07 100 64 PEAK 1 2402.0 9.26 ------ ------ B8.27 .28 7.79 32.08 100 64 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
1
i1 i1
104 100
VG 54
525 525
Avg 1l
) il crspsinrme T
115 115
o asi 262, 21, 234 M5 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2389.80 41,37 54.00 -12.63 33.43 32.26 7.76 32.08 100 64 AVERAGE 1 2400.00 94.49 ------ - B6.41 32.28 7.79 32.08 100 64 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C32
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Pol. Horizontal Vertical
- Lo @Bl Date: 20240305 Lo di) Date: 20240305
1225 1225
875 075
PEAK 74 PEAK T4
100 100
Peak 25 AVG_54 0 AVG 54
ea 5 =
WWJMWWMW T gl [y T PR I R AL C T
Avg 0 0
175 fl
3000 6000, 9000 12000. 15000. 18000 3000 6000 9000, 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 480000 45.54 74.00 -28.46 51.23 34.82 1107 SL% .- - Peak 1 480400 46.91 74.00 -27.09 52.60 34.82 11.07 SL% .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C27 of C32
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20240305 . Lol (Vi) Date: 20240305
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) . AVG_54 @) N AVG_B4
Peak M,»JWW TR e E e it . R A i A o
350 3
Avg
115 fI
3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 488000 46.51 74.00 -27.49 52.11 34.8% 1110 5L55 .- - Peak 1 488000 45.%8 74.00 -28.42 SL.1B 34.85 11,10 SL.55 .- - Peak
1 7320.00 99.36 7400 -24.60 51.10 3633 13.09 SLI6 .- - Peak 1732000 49.53 74.00 -24.47 5177 3633 13.09 SLA6 .- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C28 of C32
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Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT
Pol. Horizontal Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
s s !
PEAK_BE 74 PEAK 74
104 1040
1
qf P R PRI i i3 WMM/WWWMMWMM
Peak
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2497.18 50.40 74.00 -13.60 42.12 32.49 7.89 3210 271 260 PEAK 1 2480.00 86.0 ------ ------ 701 .46 7.87 3210 271 260 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
i1 i1 1
104 100
AVG_BE 54 AVG 54
525 525
Avg 1 MMW“W“MW
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 24%.16 41.92 54.00 -12.08 33.64 32.49 7.89 3210 2711 260 AVERAGE 1 2080.00 8415 ------ - 7592 .46 7.87 3210 271 260 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C29 of C32
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12
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 2
Pol. Vertical Fundamental
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040 i
i1 i1
PEAK_BE 74 PEAK 74
104 1040
i
52'5 \m‘*ﬂ A " A n A Myt At 52'5 LMMMMWW‘\‘W
Peak M
30 30
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.56 55.40 74.00 -18.60 47.16 32.46 7.88 3210 100 64 PEAC 1 2080.00 9%.44 ------ - B8.21 32.46 7.87 3210 100 64 PEAK
 Level i) Date: 2024-03-01 vl i) Date: 2024-03-01
1225 1225
1050 1040
1
i1 i1
104 100
AVG_BE 54 VG 54
525 ; 525
Avg IPPRETE—E
35I0 35I0M
115 115
0 U4, 488, 492, 2486, 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Remark
Mo BB B B B B @ g o B B B BR B B @ kg
1 2483.58 43.87 54.00 -10.13 35.63 32.46 7.88 3210 100 64 AVERAGE 1 2080.00 94.94 ------ oo B6.71 32.46 7.87 32,10 100 64 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C30 of C32
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20240305 . Lol (Vi) Date: 20240305
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak g i, o s At - o - T by s Mttrggag gt i
350 34
Avg
115 fI
3000 1600, 12200, 16800. 1400 26000 3000 7600. 12200, 16800. 1400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4960.00 46.39 74.00 -27.61 51.88 34.88 1114 5151 .- - Peak 1 4960.00 46.19 74.00 -27.81 S1.68 34.88 1114 5151 .- - Peak
1744000 49.19 74.00 -24.81 51.03 3638 1.97 SL19 .- - Peak 1 744000 48.86 74.00 -25.14 50.70 3638 12.97 519 .- - Peak

Note: Only the worst case has assessed 18G ~26GHz to test.

Sporton International Inc. (ShenzZhen) Page Number : C310of C32
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Pol. Horizontal Vertical
Leve dBuVim) Date: 20240301 Level (dBuVim) Date: 2024-03.01
FCCCLASSB FCCCLASSB)
0. 5 0. 5
60.0) 60.0)
50 - 50 -
— —
40 ’_ 40, ’_
400 400
fi B
:w.o B Iottarsl :w.o PR
4 s 4 TRE Lo
3 3 et
QP/ T S P el a2 A
K% o
100, 100
Peak
30 224 18, 12, 606 1000 30 2. 18, 12, 606 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 6201 19.87 40.60 -20.13 37.84 12.50 1.61 3.2  -- -~ Peak 1 30.00 21.44 40.00 -18.56 26.25 25.20 1.19 3L -- -- Peak
2 201.69 20.67 43.50 -22.83 33.79 15.50 2.28 30.90  -- -- Peak 2 149.31 18.58 43.50 -24.92 30.91 16.58 2.19 316 -- -- Pezk
3 28414 21.64 46.00 -24.36 30.65 19.24 2.65 30.90 - -- Peak 3 3BLI14 2073 46.00 -24.27 28.67 21.38 3.02 30.74 - -- Peak
4 475.23 B.72 46.00 -22.28 27.68 B35 339 0.0 -- -- Peak 4 555.74 25.35 46.00 -20.65 27.73 24.99 3.63 3.0  -- -- Pezk
5 71288 27.79 46.00 -18.21 29.19 25.38 4.06 30.84 - -- Peak 5 759.44 29.12 46.00 -16.88 29.9% 25.94 4.20 30.98 - -- Peak
6 BAB.GB 30.00 46.00 -16.00 30.17 26.49 4.39 3.5  -- -+ Peak 6 B63.23 30.43 46.00 -15.57 30.47 26.58 4.42 3.4 -- == Pesk
Sporton International Inc. (ShenzZhen) Page Number : C32 of C32
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Appendix D. Duty Cycle Plots

Duty

Antenna Band Cycle(%) T(ms) 1/T(kHz) VBW Setting

1 Bluetooth LE 1Mbps 62.90 0.39 2.564 3KHz

1 Bluetooth LE 2Mbps 33.33 0.21 4,762 10KHZ

2 Bluetooth LE 1Mbps 62.98 0.39 2.545 3KHz

2 Bluetooth LE 2Mbps 33.65 0.21 4,762 10KHZ

<Ant.1>
Bluetooth LE 1Mbps

Spectrum o

Ref Level 15.00 dBm  Offset 11.70 dB & RBW 10 MHz
o ALt 20 dB & SWT 3Ims @ VBW 10 MHz
SGL Count 1/1 TRG: VID

@ 1Pk Clrw

0d Mi[1] 1.31 dBm)|
1.25000 ms|

M1 D1[1] 1.03 dB)|
[} d"'f

o] A T E I | ‘fy 390,00 ps|
I

-10 dem - I I

-20 dem

-30 dem

piééltiam L i ! e

-50 dém

-60 dem

-70 dam

80 dam

CF 2.402 GHz 1001 pts
Marker

300.0 s/

Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 -1.25 ms ~1.31 dém

D1 M1 1 390.0 ps 1.03 de

p2 M1 1 £20.0 ps -30.88 dB

Bluetooth LE 2Mbps

Spectrum =
Ref Level 15.00 dBém Offset 11.70 dB & RBW 10 MHz
jo ALL 20 dB & SWT 3ms @ VBW 10 MHz
SGL Count 1/1 TRG: VID
@ 1Pk Clrw
o4 |3 | Mi[1] a7.27 dBm)|
1 | ¥ - [FTBEIN0 ms|
t TR 200 dBm T | D1[1] 46[22 dB|
od -
210{00 ps|
-10 dem
-20 dem
'3q IdBr“
T I " ! \ J "
Wg,_ kvt oo T A . W_P.m; et e
-50 dBm:
-60 dem
-70 d&m
-80 dem
CF 2.402 GHz 1001 pts 300.0 ps/
Marker
Type | Ref | Tre | X-value [ ¥-value | _Function | Function Result |
M1 -1.88 ms -37.27 dBm
D1 M1 1 210.0 ps 46.22 dB
D2 M1 1 630.0 ps 45.10 d8
L )y ] CIRNNEDD wa
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<Ant.2>
Bluetooth LE 1Mbps

it Spectrum Analyzer - AVG

soeMmoc [ B M ALTEN OFF

arker 4 942.000 ps ) #Avg Type: RMS
PNO: Fast —»— Trig:Free Run Avg[Held: 111

IFGain:Low #Atten: 10 dB

Ref 106.99 dBuV 85.461 dBp

Center 2.480000000 GHz Span 0 Hz
Res BW (-6dB) 10 MHz #VBW 8.0 MHz Sweep 3.000 ms (1001 pts)

MKR MODE| TRC SCL I3

FUNCTION FUNCTION wIDTH FUNCTION VALUE

v
fa) 4376 dB
86.461 dBuv
(A 6240 us|{A -1.323 dB
86.461 dBuv

sieMmoc [ B M\ ALTEN OFF

arker 4 933.000 pys ) #Avg Type: RMS
PNO: Fast —»—  Trig:Free Run Avg[Held: 111

IFGain:Low #Atten: 10 dB

Ref 106.99 dBpV

Center 2.402000000 GHz Span 0 Hz
Res BW (-6dB) 10 MHz #VBW 8.0 MHz Sweep 3.000 ms (1001 pts)

WMKR MODE TRC SCL ® hs FUNCTION FUNCTION 'wIDTH FUNCTION WaLUE
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